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TEST REPORT CERTIFICATION

Applicant * Yun Tong Electionic(ShenZhen)Co., Ltd
Manufacturer - Yun Tong Electionic(ShenZhen)Co., Ltd
EUT Description : UWSB-System 2.1x-W
FCCID - P44UWT-201X
(A) MODEL NO. : UWT-201X
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : DC7.5V
(D) TEST VOLTAGE : DC 7.5V Adapter Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2011

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Nov.02709, 2012 Report of date: Nov.16, 2012
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
) o FCC Part 15: 15.207
Power Line Conducted Emission PASS

ANSI C63.10: 2009

N FCC Part 15: 15.209 PASS
adiated Emission ANSI C63.10: 2009

_ FCC Part 15: 15.247
Band Edge Compliance PASS
ANSI C63.10: 2009

. FCC Part 15: 15.407(a)
26dB&20dB Bandwidth Test PASS
FCC Partl15.215

Output Power Test FCC Part 15: 15.407(a) PASS
Power Spectral Density Test FCC Part 15: 15.407(a) PASS
Peak Excursion FCC Part 15: 15.407(a) PASS

o FCC Part 15: 15.407(g)
Frequency Stability ANSI C63.10: 2000 PASS

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name

Model Number

FCCID

Operation Frequency
Modulation Technology :

Antenna Assembly
Gain

Applicant

Manufacturer

Power Adapter

Date of Test
Date of Receipt

Sample Type

UWSB-System 2.1x-W

UWT-201X

P44UWT-201X

5180MHz-5240MHz

QPSK

PCB antenna, PK gain 3dBi

Yun Tong Electionic(ShenZhen)Co., Ltd

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science
and Technology Park, Shennan Rd, Nanshan, Shenzhen, China
Yun Tong Electionic(ShenZhen)Co., Ltd

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science

and Technology Park, Shennan Rd, Nanshan, Shenzhen, China

Manufacture: WASP M/N: GPE603-240250W
Cable: Shielded,Detachable,2.0m

Nov.02~09,2012
Oct.29, 2012

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty cycle),
and select test channel, wireless mode and data rate.

This device have two antennas , and those two antennas can not transmit simultaneously. According
to exploratory test. Antenna B has Max output and radiated emission, so choose Ant B for radiated
emission and Band edge test.

2.3.Block Diagram of Test Setup

EUT
Audio Signal Loudspeaker|| Loudspeaker
Source
Adapter
v
AC Mains

(EUT: UWSB-System 2.1x-W)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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2.4. Test Facility

Site Description
Name of Firm

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 794232
Valid Date: Dec.30, 2012

EMC Lab.

Certificated by Industry Canada

Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2013

2.5. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.6dB(9KHz to 150KHz)

3.2dB (150KHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.6 dB(30~200MHz, Polarize: H)

3.8 dB(30~200MHz, Polarize: V)

4.2 dB(200M~1GHz, Polarize: H)

3.8 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

3.1dB (Distance: 3m Polarize: V)

3.7 dB (Distance: 3m Polarize: H)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for' anduction Spurious 200 dB
emission test

Uncertainty for Output power test 0.73 dB

Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10™
Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6°C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |[Rohde & Schwarz| ESHS10 838693/001 | Oct.31, 12 1 Year
2. L.ILSN.#1 Rohde & Schwarz| ESH2-Z5 834066/011 | Oct.31, 12 1 Year
3. L.ILS.N#3 Kyoritsu KNW-242C 8-1920-1 May.08, 12| 1 Year
4. Terminator Hubersuhner 50Q No. 1 May.08, 12| 1 Year
5. Terminator Hubersuhner 50Q No. 2 May.08, 12| 1 Year
6. RF Cable Fujikura 3D-2W No.1 May.08, 12| 1Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 12| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 12| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
‘ ! Py A
80cm
0.8m|
=~
LISN LISNp |
s

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.UWSB-System 2.1x-W (EUT)

Model Number
Serial Number

: UWT-2
: N/A

01X

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.

3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#). This
provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the test
setup and photographs). The AC line are checked to find out the maximum conducted emission.
In order to find the maximum emission levels, the relative positions of equipment and all of the
interface cables shall be changed according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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Data: 7 File: D:'DATA2012 Report data™y™run Tong'ACS120Q1618.EMGE (B)

0 Level (dBuv) Date: 2012-11-04

FCC PART 15 B
FCC PART 15 B (AVG)

10

u.15 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Fice no lffconduction DIata Mo Hr
Dis./Ant. HL Z012 E3HZ-ZE5 LINE
Limit :FCC PART 15 B
Env./In=. 1Z7.5%C/50% Engineer :Leo-Li
EUT TWAEB-Svstem 2.1x-T
Power Rating :DC 7.5V Form ALdapter Input AC 1Z0V/60H=
Test Mode :Tx Mode

W/N:UWT-201X
LT3N Cahle Emission
Mo Fredg Factor Loss Reading Level Limits Margin Eemark
[MHz) (dB) [dE) [dBuv) [dBuv) [dBuV) (dE)

1 0O.15000 0.17 9,94 35.27 45.33 66.00 Z0.62 QF

2 0.32910 0.16 9.95 34.86 44,97 59.47 14.50 QF

3 0.68730 O.16 9,95 25.98 36.09 S56.00 19.91 QF

4 1.075 0.17 9,94 Z26.09 36.20 E&.00 19.50 QF

5 3.642 0.23 9.94 29.80 39.67 L5600 16.33 QF

& 16.866 0.47 10.01 34.13 44,61 60.00 15.39 QF
Femarks: l.Emission Lewvel=LISN Factor+Cable Loss(Include 10dE pulse limit)

+Reading.

2.If the average limit iz wet when useing a quasi-peak detector.
the EUT shall he deemwmed to meet hoth limits and mweasurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

3-4

FCC ID:P44UWT-201X page
Data: 8 File: D:DATA 2012 Report data’yyun Tong'ACS512Q1618.EMG (8)
0 Level {dBuv) Date: 2012-11-04
FCC PART 15 B
FCC PART 15 B (AVG)
40
0 A5 2 A 1 2 L] 10 20 30
Frequency (MHz)

Trace: (Discrete)

3ite no !1ffconduction Data Mo HE=]
Dis./Ant. H 2012 E3HZ-Z5 NEUTRLL
Limit :FCC PART 15 E
Env./In=. 1Z7.5%C/50% Engineer :Leo-Li
EUT tTIWAE-System 2.1x-T
Power Rating :DC 7.5V Form Adapter Input AC 120V/60Hs
Test Mode :Tx Mode
W/W:UWT-201X
LISN Cable Emis=sion
Mo Fredqg Factor Lo=ss Feading Lewvel Limits Margin ERemark
[MHz) [dE) [dE) [dBuv) [dBuv) [dEuV) [dE)
1 0.15000 0.14 9.94 34.13 44,21 66,00 21.79 QaF
2 0.,32910 0.15 Q.95 32.93 43 .03 59.47 16.44 QF
3 0.388380 0.15 Q.95 31.76 41.56 558.09 16.23 QF
4 1.344 0.18 Q.94 25.41 35.53 56.00 20.47 QapP
5 4.020 0.z4 Q.94 29.56 39.74 56.00 16.26 QF
[ 17.075 0.36 10.01 31.41 41.78 60.00 15.22 QF
Femarks: l1.Emission Lewel=LIZN Factor+Cable Loss(Include 10dE pulse limit)

+EReading.

Z2.If the average limit iz mwet when useing a quasi-peak detector.
the EUT shall he deemed Lo meet both limits and measurement
with average detector is unhnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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4. RADIATED EMISSION TEST

4.1.Test Equipment
4.1.1.For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Item| Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.28,11 1 Year
2 | EMI Spectrum Agilent E4407B | MY41440292 |May.08, 12| 1 Year
3 | Test Receiver [Rohde & Schwarz| ESVSI10 834468/011 |May.08, 12| 1 Year
4 Amplifier HP 8447D 2648A04738 |May.08, 12| 1 Year
5 | Bilog Antenna Schaffner CBL6111C 2598 Dec.26,10 | 2.0 Year
6 RF Cable MIYAZAKI |CFD400-NL |3# Chamber No.1 |May.08, 12| 1 Year
7 | Coaxial Switch Anritsu MP59B M74389 |May.08, 12| 1 Year

4.1.2.For frequency range 1GHz~25GHz (At Anechoic Chamber)

[tem Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 |[Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 12 1 Year
2 Horn Antenna EMCO 3115 9510-4580 | June.05, 12 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 12 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 12 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 | May.08, 12 1 Year
6 Horn Antenna EMCO 3116 00060089 | Nov.25,11 1.5 Year

4.2 .Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m

(Reference Point)

Turn Table

2.0m(L)*1.0m(W)*0.8m(H) —» (Wood) 0.8m

Combining Network| [ AMP [ |Spectrum Analyzer| | PC System

Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241



AUDIX ]

ECC ID:P44UWT-201X

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-2

For frequency range 1GHz-25GHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m |
[« >
(Reference Point)
2.0m(L)*1.0m(W)*0.8m(H) EUT
\ —
Turn Table
0.8m
ABSORBER (Wood)
-

Combining Network| | AMP | [Spectrum Analyzer| | PC System

Receiver

4.3 Radiated Emission Limit

For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the
5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.

Unwanted emissions below 1 GHz and those emissions appearing within 15.205
restricted frequency bands must comply with the general field strength limits set forth
in Section 15.209

4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(nV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV =20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.
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4.3.2.15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 3999 - 410 4.5-515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725-4.17775 37.5-38.25 1435 -1626.5 9.0-92
4.20725 -4.20775 73 -74.6 1645.5-1646.5 93-95
6.215-6.218 748 -752 1660 -1710 10.6 -12.7
6.26775 - 6.26825 108 -121.94 1718.8 -1722.2 13.25-134
6.31175-6.31225 123 -138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 -2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425-8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29-12.293 167.72-173.2 3332 -3339 31.2-31.8
12.51975-12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 -12.57725 322 -3354 3600 - 4400 (3)

4.4 EUT Configuration on Test
The configurations of EUT are listed in Section 3.5.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up replaced by

Se

ction 4.2.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the

maximum emission level. Power on the EUT and let it working in test mode, then test it.
EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna
tower. The antenna can be moved up and down between 1 meter and 4 meters to find
out the maximum emission level. Broadband antenna (calibrated bilog antenna) used
for below 1GHz and Horn antenna used for above 1 GHz. Both horizontal and vertical
polarization of the antenna are set on test.

For emissions below 1GHz and those emissions appearing within 15.205 restricted
frequency bands use below procedure:

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for
peak emissions measurement above 1GHz and IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

For the emissions above 1GHz and not appearing within 15.205 restricted frequency
bands use below procedure:
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(1).The maximum emission at 3m distance was measured and recorded with receive
antenna in both vertical and horizontal by rotating the turntable and by lowering the
receive antenna.

(2). Find the field strength of the maximum emission frequency Pmax,then use the formual in
KDB789033.EIRP(dBm)=E(dBuV/m)-95.2 (distance=3m) can get the EIRP of the maxim
Um emission,then compare this EIRP level with the limit -27dBm.

Note:All emission outside 15.205 restricted frequency bands,their EIRP level lower than the
Limit -27dBm.

4.7 Radiated Emission Test Results

PASS.
All the emissions from 30MHz to 1 GHz were comply with 15.209 limits.
No any emissions above 9GHz located in 15.205 restricted frequency bands
All other emission comply with 15.407 (b)(1) requirements.
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Frequency: 30MHz~1GHz

Data: 4
0 Lewvel (dBuvim)

File: E:'2012 Report Data®yYun Tong'ACS12011618.EM6 {4)

Date: 2012-11-04

FCC PART 15 C {3M)
SGdB
40 —I—‘—I
3 = [
030 224, 418. 612, 806. 1000
Frequency (MHz)

S3ite no. Jw Chawber Data no. 4

Dis. / Ant. 3m 2012 CBLA111C 2598 Ant. pol. HORIZOWTAL

Limit FCC PART 15 C (3M)

Env. / In=. 24*CiEE% Engineesr Leo-Li

EOT TWIE-3y=tem 2.1x-W

FPower rating DC 7.5V From Adapter Input AC 120V /60HzZ

Test MNode Tx Mode

MAW:UWT-Z01X
Ant. Cabhle Emi==sion
Ho Freg Factor Los=s EReading Level Limits Margin ERemark
[MHz) {dE /) [dE) [dBEuWV) (dBuW/m) (dBuV/m) [dE])

1 g6.260 T2 o.7e 15.79 24.30 40.00 15.70 Qp
2 257.950 13.489 1.158 15.72 30.39 45,00 15.61 QF
3 282.200 13.37 1.24 16.31 30.9:2 45,00 15.08 QF
4 35z.040 15.47 1.4z 12 .67 Z9.56 45.00 16.44 QF
5 451.050 15.26 1.77 10.73 30.76 46.00 15.24 QF
G 5Z9.550 19.07 1.91 10.64 3l.62 46,00 14.38 QF

Femarks: 1. Ewission Lewel= Antenns Factor + Cable Loss + Reading.

2. The emisszion lewvels that are Z0dE kbelow the official

limit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 3 File: E:'2012 Report Data®™Yun Tong'ACS1201618.EMG6 (4)

0 Level (dBuVim)

Date: 2012-11-04

FCC PART 15 C {30}

SdB

it

FM

30 224. 418. 612, B806. 1000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. 3
Lis. / Ant, po3m 2012 CBLeli1i1C 2598 Ant. pol. VERTICAL
Limit : FCC PART 15 < (3M)
Env. / In=s. Z4*CFERY Engineer Leo-Li
EUT o UW3E-3vstem 2.1x-W
Power rating : DC 7.5V From Adapter Input AC 120W/60Hz
Test Mode 1 Tw Mode
M/M:UT-201%
Ant. Cahble Etmi=z=zicon
Hao. Freg. Factor Los=z FEReading Level Limit=s Margin ERemark
[MH=z) {dE/tm) (dE] (dBuW) (dBuW/m) (dBuVW/m) [dB]
1 37.760  14.44 0.51 14 .00 28.95 40.00 11.05 Qp
2 S6.260 T.72 0.79 16.96 25.47 40.00 14.53 QF
3 160.950 10.42 0.99 12.18 23.59 43.50 19.91 QF
4 Z82.200 13.37 1.24 12 .86 27.47 46.00 15.53 QF
5 352.040 15.47 1.4: g.00 24 .59 45,00 21.11 QF
3 677.960 21.49 2.36 2.77 Z26.62 45,00 19.38 QF

Femark=s: 1. Emwmi=ssion Lewel= Antenns Factor + Cable Los=s + Feading.
2. The ewmission lewels that are 20dE helow the aofficial
limit are not reported.
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Frequency: 1GHz~18GHz
Data: 53 File: E:20112 ReportyiYun Tong ACS1201618.EMG (204)
Level (dBuWim) Date: 2012-11-02
120
FCC PART 15C PERAK
60 FCC PART 15C AV
0 1000 2800. 4600, 6400. 8200. 10000
Frequency {MHz)
3ite no. 3 Chardber Lata no. 53
Di=. / Aknt. 3 2012 3115 (4580) int. pol. HORIZCOMWTAL
Limit FCC PART 15C PELAKE
Env. / Ins. 23*C/54% Engineer Leo-Li
EUT 1 TW3E-System 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V/60Hz
Test mode 5150MH= Tx
M/M TWT-201X
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewel Limits= Margin ERemark
[MH=z) (dB/m) [dE) [clE) [dBuv) (dBuv/m) (dBuW/m)] (dB)
1 5180.000 33.15 9.01 35.59 8z .10 88.67 74 .00 -14.67 Peak
5180.000 33.15 9.01 35.59 80.03 g6. 60 54 .00 -32.60 dverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Amp Factor + Reading.

2. The ewmis=zion lewels that are Z0dE below the

official limit are not reported.
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Data: 54 File: E:20112 Report™yiYun Tong ACS1201618.EMG (204)
Level {(dBuvim) Date: 2012-11-02
120
3
FCC PART 15C PERAK
60
FCC PART 15C AV
0 1000 2800. 4600. 6400. 8200. 10000
Frequency (MHz)
S3ite no. Jw Chamber Data no. 54
Dis. / Ant. 3m 2012 3115 [(4530) Ant., pol. : VERTICAL
Limit FCZ PART 152 PELE
Env. / Ins. Z23TC/54% Engineer Leo-Li
ETT ¢ IWE3E-3ystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V, a60Hz
Test mode S5150MHz Tx
M/ UNT-=201X
Ant. Cable Amp. Emission
Fredq. Factor laoss Factor Reading Lewel Limits= Margin Remwmark
[MHz) (AE/m) [dE) [dE) [dBuW) [dBuV/m) [(dBuV/m)] (dE)
1 5150.000 33.15 9.01 35.59 §5.52 95.39 74,00 -21.39 Feak
2 EBilg0.oo00 33.15 9.01 35.59 86,12 92,69 54,00 -38.69 ILrerage
FEemarks:
1. Emis=sion Lewvel= Lntenha Factor + Cable Loss -imp Factor + FEeading.
2. The emission lewvels that are Z0dE below the official limit are not reported,
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Data: 59 File: E:20112 Reportyyun Tong'ACS1201618.EMG (204)

120 Lewvel (dBuVim) Date; 2012-11-02

FCC PART 15C PEAK

60
0 10000 11600. 13200. 14800. 16400, 18000
Frequency {MHz)
3ite no. ! 3m Charber Lata no. : 59
Di=. / Aknt. t3m Z01z 3115 (4530) Ant. pol. : VERTICAL
Limit i FCC PART 15C PELE
Env. / Ins. r 23*C/E4% Engineer : Leo-Li
EUT 1 TW3E-System 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V /60HzZ
Test mode : 5150MH= T=

M/N ¢ TWT-201X
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Data: 60 File: E:20112 Report™yiYun Tong ACS1201618.EMG (204)
Level {(dBuvim) Date: 2012-11-02
120
FCC PART 15C PERAK
1
60
FCC PART 15C AV
0 10000 11600. 13200. 14800. 16400, 18000
Frequency (MHz)
S3ite no. Jw Chamber Data no. 18]
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : VERTICAL
Limit FCZ PART 152 PELE
Env. / Ins. Z23TC/54% Engineer Leo-Li
ETT ¢ IWE3E-3ystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V, a60Hz
Test mode S5150MHz Tx
M/ UNT-=201X
Ant. Cable Amp. Emission
Fredq. Factor laoss Factor Reading Lewel Limits= Margin Remwmark
[MHz) (AE/m) [dE) [dE) [dBuv) [dBuV/m) [(dBuV/m)] (dE)
1 10360.000 38.17 12.=20 34.54 43.15 58.65 74,00 15.32 Feak
2 10360.000 38,17 12.20 34.84 33.77 49,30 54,00 4.70 ILrerage

FEemarks:

1. Emis=sion Lewvel= Lntenha Factor + Cable Loss -imp Factor + FEeading.
2. The emission lewvels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 61 File: E:20112 Report™yiYun Tong ACS1201618.EMG (204)
Level {(dBu\Vim) Date: 2012-11-02

120

FCC PART 15C PEAK

60
0 10000 11600. 13200. 14800. 16400, 18000
Frequency (MHz)
S3ite no. i 3m Chamber Data no. HEN S
Dis. / Ant. : 3m 2012 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. r Z3TC/54% Engineer : Leo-Li
ETT ¢ IWE3E-3ystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V, a60Hz
Test mode : 5150MH= Tx

M/N t OWT-201E
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Data: 62 File: E:20112 Report™yiYun Tong ACS1201618.EMG (204)
Level {(dBuvim) Date: 2012-11-02
120
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 10000 11600. 13200. 14800. 16400, 18000
Frequency (MHz)
S3ite no. Jw Chamber Data no. 62
Dis. / Ant. 3 2012 3115 [(4530) Ant. pol. HORIZOMNTAL
Limit FCZ PART 152 PELE
Env. / Ins. Z23TC/54% Engineer Leo-Li
ETT ¢ IWE3E-3ystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V, a60Hz
Test mode S5150MHz Tx
M/ UNT-=201X
Ant. Cable Amp. Emission
Fredq. Factor laoss Factor Reading Lewel Limits= Margin Remwmark
[MHz) (AE/m) [dE) [dE) [dBuv) [dBuV/m) [(dBuV/m)] (dE)
1 10360.000 38.17 12.=20 34.54 41.23 S56.78 74,00 17.24 Feak
2 10360.000 38,17 12.20 34.84 28.74 44,27 54,00 9.73 ILrerage

FEemarks:

1. Emis=sion Lewvel= Lntenha Factor + Cable Loss -imp Factor + FEeading.
2. The emission lewvels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 63 File: E:20112 Report™yiYun Tong ACS1201618.EMG (204)
Level {(dBu\Vim) Date: 2012-11-02

120

FCC PART 15C PEAK

60
0 10000 11600. 13200. 14800. 16400, 18000
Frequency (MHz)
S3ite no. i 3m Chamber Data no. I 63
Dis. / Ant. : 3m 2012 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. r Z3TC/54% Engineer : Leo-Li
ETT ¢ IWE3E-3ystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V, a60Hz
Test mode : 5Z10MH= Tx

M/N t OWT-201E
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Data: 64 File: E:20112 Report™iyun Tong ACS1201618.EMG (204)

120 Level {dBuV/im) Date: 2012-11-02

FCC PART 15C PEAK

60 1
FCC PART 15C AV
010000 11600. 13200. 14800, 16400. 18000
Frequency (MHz)

S3ice no. ¢ 3m Chamber Data no. HE

Dis. / Ant. i 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C FPELE

Env. / Ins. 1 23TC/E4% Engineer : Leo-Li

ETT ¢ UW3E-S3ystem 2.1x-W

Power supply : DC 7.5V From Adapter Input AC 120V /60HzZ

Test mode : 5210MH= Tx=

M/ o UWT-201%

Ant. Cable  Amp. Emission

Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark

[MH=z) [dB/m) [dE) [dE) [dBuv) [dBuV/m] (dBuV/m) (dB)
1 104zZ0.000 35.185 12.23 34.584 41.77 57.54 74 .00 16.66 Feak
2 104=20.000 35.18 1=.23 34.54 28.96 44,53 54.00 Q.47 brerage

Remarks:

1. Ewmis=sion Lewvel= Lntenns Factor + Cable Loss —-Amp Factor 4+ Eeading.
2. The ewmission lewels that are 20dE below the official limit are not reported,
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Data:

120

60

65 File: EX2012 Report™yYun Tong'ACS1201618.EM6 (204)

Level {dBuVWim)

Date: 2012-11-02

FCC PART 15C PEAK

10000 11600. 13200. 14800. 16400, 18000
Frequency {(MHz)
3ite no. 3m Chamber Data no. T 65
Li=. / Aint, 3m 2012 3115 (4580) hAnt. pol. : VERTICAL
Limit FCCZ PAET 15C PELE
Env. / Ins. Z3ITC/E4% Engineer : Leo-Li
EUT TWSE-3vstem 2.1x-W

Power supply :
Te=st mode
MM

DC 7.5V From Adapter Input AC 1Z20V/60Hz

S5210MH=
TWT-201X

Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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Data: 66

Level {(dBuV/m)
120

File: E:20112 Report™yiYun Tong ACS1201618.EMG (204)
Date: 2012-11-02

FCC PART 15C PEAK

60 FCC PART 15C AV
0 10000 11600. 13200. 14800. 16400, 18000
Frequency (MHz)
S3ite no. i 3m Chamber Data no. HE 3]
Dis. / Ant. To3m 2012 3115 Ant. pol. : VERTICAL
Limit : FCO PART 15C
Env. / Ins. Z23TC/54% Engineer Leo-Li
ETT ¢ IWE3E-3ystem 2.1x-W

Fower supply

Test mode S5210MHz Tx

M/M P UWT-201%
Ant. Cable Amp.
Fredq. Factor laoss

{MHz) {dE/m) (dE) {dEj

Factor Reading

DC 7.5V From Adapter Input A 1Z0V/60H=z

Emission
Lewvel Limits=
[dBuV/m) [(dBuV/m)] (dE)

Margin Remwmark

59.35 74,00 14.85 Peak

1 104z20.000 38.18 12.23 34.84
2 10420.000 38,185 12.23 34.84

49.1¢6 54.00 1.54

Iyrerage

FEemarks:

1. Emis=sion Lewvel= Lntenha Factor + Cable Loss -imp Factor + FEeading.
2. The emission lewvels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 67 File: E:2012 Report™iyun Tong ACS1201618.EMG (204)
Level (dBuWim) Date: 2012-11-02
120
;
FCC PART 15C PERK
60
FCC PART 15C AV
0 1000 2800. 4600. 6400. 8200. 10000
Frequency (MHz)
3ite no. 3w Chamber Data no. a7
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z23TC/54% Engineer Leo-Li
ETT ¢ IWE3E-3ystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V, a60Hz
Test mode S5210MHz Tx
MM TWT-=201X
Ant. Cable Amp. Emi=s=sion
Fredqg. Factor laoss= Factor Reading Lewvel Limits= Margin PRemark
[MH=z) [dE/m) (dE) (dE) [dBuV) [(dBuW/m) (dBuY/m) (dE)
1 5:z10.000 33.1%9 9.03 35.58 §5.25 94,92 74 .00 -z0.9:2 Feak
2 5210.000 33.19 9.03 35.58 85.589 Q2,23 54.00 -38.23 bArerage

Femarks:
1. Emission Lewvel=

Antenna Factor + Cable Loss
2. The emission lewvels that are Z20dB helow the

—Amp Factor + Reading.

official limit are not reported.
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Data: 68 File: E:20112 ReportyYiYun Tong' ACS1201618.EMG (204)

120 Level {dBuV/m) Date: 2012-11-02

FCC PART 15C PEAK

60
FCC PART 15C AV
01000 2800. 4600. 6400. 8200. 10000
Frequency (MHz)

3ite no. ! 3m Charmber Lata no. HE 1=

Di=. / Ant. o3m 2012 3115 (4580) Ant., pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ins. 1 23TC/E4% Engineer : Leo-Li

ETT ¢ UW3E-S3ystem 2.1x-W

Power supply : DC 7.5V From Adapter Input AC 120V /60HzZ

Test mode : 5210MH= Tx=

M/ : OWT-Z01XE

Ant. Cable  Amp. Emission

Fredq. Factor loss Factor Reading Lewel Limits= Margin ERewmark

[MH=z) [dB/m) [dE) [clE) [dBuW) (dBuv/m) (dBuW/m)] (dB)
1 5z10.000 33.19 9.03 35.58 S0. 65 87.32 54.00 -33.32 Irerage
Zz EBZio.oo0o0  33.19 9.03 35.58 53.13 59.77 74 .00 -15.77 FPeak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The ewmis=zion lewels that are Z0dE below the official limit are not reported,
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Data: 69

File: E:20112 Report™iyun Tong ACS1201618.EMG (204)

Level {dBuV/im) Date: 2012-11-02

120

FCC PART 15C PEAK

60

FCC PART 15C AV

M

W

01000 2800. 4600, 6400. 8200. 10000
Frequency (MHz)
S3ice no. ¢ 3m Chamber Data no. HE =]
Dis. / Ant. i 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. 1 23TC/E4% Engineer : Leo-Li
ETT ¢ UW3E-S3ystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V /60HzZ
Test mode : 5240MH=  Tx
M/ o UWT-201%
Ant. Cable  Amp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=z) [dB/m) [dE) [dE) [dBuv) [dBuV/m] (dBuV/m) (dB)
1 5Z40.000 33.:24 9.06 35.57 g54.75 91.51 74 .00 -17.51 Feak
2 5z240.000 33.Z24 9.06 35.57 g0.67 g7.40 54.00 -33.40 brerage
Remarks:
1. Ewmis=sion Lewvel= Lntenns Factor + Cable Loss —-Amp Factor 4+ Eeading.
2. The ewmission lewels that are 20dE below the official limit are not reported,
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Data: 70 File: E:20112 Report™yiYun Tong ACS1201618.EMG (204)
Level {(dBuvim) Date: 2012-11-02
120
1
FCC PART 15C PERAK
60
FCC PART 15C AV
0 1000 2800. 4600. 6400. 8200. 10000
Frequency (MHz)
S3ite no. Jw Chamber Data no. 7o
Dis. / Ant. 3m 2012 3115 (4580) Ant., pol. : VERTICAL
Limit FCZ PART 152 PELE
Env. / Ins. Z23TC/54% Engineer Leo-Li
ETT ¢ IWE3E-3ystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V, a60Hz
Test mode S240MHz Tx
M/ UNT-=201X
Ant. Cable Amp. Emission
Fredq. Factor laoss Factor Reading Lewel Limits= Margin Remwmark
[MHz) (AE/m) [dE) [dE) [dBuW) [dBuV/m) [(dBuV/m)] (dE)
1 5240.000 33.24 9.06 35.57 90,32 97.05 74,00 -23.05 Feak
2 bZ40.000 33.24 9.06 35.57 S86.37 93.10 54,00 -39.10 ILrerage
FEemarks:
1. Emis=sion Lewvel= Lntenha Factor + Cable Loss -imp Factor + FEeading.
2. The emission lewvels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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Data: 75 File: E:20112 Report™iyun Tong ACS1201618.EMG (204)

120 Level {dBuV/im) Date: 2012-11-02

FCC PART 15C PEAK

60
0 10000 11600. 13200. 14800, 16400. 18000
Frequency (MHz)
S3ice no. ¢ 3m Chamber Data no. HE -1
Dis. / Ant. i 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. 1 23TC/E4% Engineer : Leo-Li
ETT ¢ UW3E-S3ystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V /60HzZ
Test mode : 5240MH=  Tx
M/ o UWT-201%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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Data: 76 File: E:20112 Reportyyun Tong'ACS1201618.EMG (204)
Lewvel (dBuVim) Date; 2012-11-02
120
FCC PART 15C PEAK
60 1
FCC PART 15C AV
0 10000 11600. 13200. 14800. 16400, 18000
Frequency (MHz)
S3ite no. 3w Chamber Data no. 76
Li=. / Aint, 3m 2012 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCC PART 15C PELKE
Env. / Ins. Z3ITCH 54% Enginesr Leo-Li
EUT : UWS3E-Svystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V/60H=z
Test mode L5Z240MHz Tx
MM TWT-201X
Ant. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewel Limits= Margin ERemark
[MH=z) [dB/m) [dE) [dE] [dBuv) (dBuv/m) (dBuW/m)] (dB)
1 10480.000 38.z20 12.26 34.85 41.55 57.16 74 .00 16.54 Peak
2 10480.000 38.20 1z.26 34.85 Z9.66 45,27 54.00 S.73 Average

Remarks:

1. Ewmis=sion Lewvel= Lntenns Factor + Cable Loss —-Amp Factor 4+ Eeading.
2. The ewmission lewels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 77 File: E:20112 Report™yiYun Tong ACS1201618.EMG (204)
Level {(dBu\Vim) Date: 2012-11-02

120

FCC PART 15C PEAK

60
0 10000 11600. 13200. 14800. 16400, 18000
Frequency (MHz)
S3ite no. i 3m Chamber Data no. HER
Dis. / Ant. : 3m 2012 3115 [(4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. r Z3TC/54% Engineer : Leo-Li
ETT ¢ IWE3E-3ystem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V, a60Hz
Test mode : S5Z40MH=z Tx

M/N t OWT-201E

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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Data: 78 File: E:2012 Report™iyun Tong ACS1201618.EMG (204)
Lewvel {dBu\Vim) Date: 2012-11-02

120

FCC PART 15C PEAK

1
60
FCC PART 15C AV
010000 11600. 13200. 14800, 16400, 18000
Frequency (MHz)

3ite no. i 3m Chamber Data no. HE =]

Dis. / Ant. Po3m 2012 3115 (4580) Ant., pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Ins. r Z3TC/54% Engineer : Leo-Li

ETT ¢ IWE3E-3ystem 2.1x-W

Power supply : DC 7.5V From Adapter Input AC 120V, a60Hz

Test mode : S5Z40MH=z Tx

MM P UWT-201%

Ant. Cable Amp. Emi=s=sion

Fredqg. Factor laoss= Factor Reading Lewvel Limits= Margin PRemark

[MH=z) [dE/m) (dE) (dE) [dABuW) [(dBuW/m) (dBuY/m) (dE)
1 10430.000 38.:20 12.26 34.85 43.25 558.508 74,00 15.14 Feak
Z 10480.000 38,20 12.26 34.85 33.81 49,42 54,00 4.58 Irerage

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Amp Factor + FEeading.
z. The emission lewvels that are Z20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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S.

BAND EDGE COMPLIANCE TEST

5.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. Antenna EMCO 3115 9510-4580 | May.08, 12 1Year
4 HF Cable | Hubersuhne | Sucoflex104 - May.08, 12 1 Year
5.2.Limit

All the lower and upper band-edges emissions appearing within restricted frequency
bands shall not exceed the limits shown in 15.209, all the emissions outside operation
frequency band shall company with 15.407(b)(1) requirement.

5.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from Im to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

Remark According above measurememt,all emission comply with 15.209 requirement,and
refer KDB789033,Use the formula EIRP(dBm)=E(dBuV/m)-95.2,The test distance is 3m,We
choose the worst case emission level is 65.33dBuV/m at 5254.375MHz,and the EIRP
level=65.33-95.2= -29.87dBm which lower than limit -27dBm and comply with 15.407 (b)(1)
requirement.

5.4.Test Results

Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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Data: 55
0 Level (dBuvim)

File: E:2012 Report™iun TongtACS1201618.EMG (204)
Date: 2012-11-02

FCC PART 15C PE

60

04500 4639, 4778. 4917. 5056. 5195
Frequency (MHz)

S3ite no. 3m Charber Data no. 55

Di=. / Aint. 3m 2012 3115 (4530) Ant. pol. HORIZONTAL

Limit FCC PART 15C PEAE

Enwv. / Ins. 23%C/54% Engineer Leo-Li

EUT TW3E-3ystem 2.1x-T

Power supply DC 7.5V From Adapter Input AC 120V/60HE=

Test mode 5150MH= Tx

N/ UNT-201X

Ant. Cashle Amp. Eimi=z=sion

Freq. Factor loss Factor Beading Lewel Limits Margin FEemark

[MH=z) [dE/m) [dE) [dE) [dBuV) [dBuV/m) (dBuv/m)] [dE]
1 &5054.610 32.98 8.89 35.63 41.61 47.85 74.00 Z6.15 Peak
Zz E5150.000 33.11 8.958 35.680 39.99 45,48 74.00 z7.52 Peak
3 B177.625 33.15 9.01 35.59 83.30 89.87 74.00 -15.87 Peak

Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The emission levels that are 2Z0dE bhelow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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Data: 56 File: E:2012 Report™yun Tong'\ACS1201618.EME (204)
Level (dBuVin) Date: 2012-11-02
120
3
60
FCC PART 150G
¥
1
I O O O AU S A
0 4500 4639, 4778. 4917. 5056. 5195
Frequency (MHz)
3ite no. 3m Chamber Data no. =1
Dis. / Ant. 3m 201z 3115 (4550) Ant. pol. HORIZONTALL
Limit FCC PART 15C AW
Enwv. / In=. Z3VC/B4% Engineer Leo-Li
EUT TW3E-Syvstem 2.1x-T
Power supply DC 7.5V From Adapter Input AC 1z20V/60HZ
Test mode 5150MH=z T=x
M/H TWT-Z01X
Ant. Cable Amp. Emission
Fredg. Factor laoss Factor Reading Lewel Limit= HMargin Rewmark
[MH=) [ dAE /1) [dB) [dE) [dBuW) (dBuW /) (dBuV/m) (dB)
1 5099.090 33.04 8.93 35.62 28.66 35.01 54.00 18.99 bverage
Z 5150.000 33.11 §.98 35.60 28.74 35.23 54.00 15.77 Average
3 5177.625 33.15 9.01 35.59 79,74 G6.31 54.00 -32.31 Lverage

Femarks:

1. Emission Lewvel= Antenna Factor + Cakble Loss —-Awmp Factor + Beading.
2. The etnis=zion lewels that are 2Z0d4E bhelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

60

0

5T
Level {dBuVim)

File: E:'2012 Report™TYun Tong'ACS1201618.EMG (204)

Drate: 2012-11-02

FCC PART 15C PEA

|

4500 4639, 4778, 4917. 5056, 5195
Frequency (MHz)

3ite no. 3 Chasrber Dats no. 57

Di=s. / Ant. 3m 2012 3115 (4530) Ant. pol. VERTICAL

Limit FCC PART 15C PELK

Emwr. / Ins. 23¥C/h4% Engineer Leo-Li

EUT UW3E-3y=tem 2.1x-W

Power supply DC 7.5V From Adapter Input AC 120V/60Hz

Test mode 5150MH= T=

M/ UWT-201E

Ant . Cable Amp. Emission

Fredg. Factor loss Factor Reading Lewvel Limits Margin Remark

[MH=z) (dE/m) {dE) (dB) [dBuW) (dBuW/m) (dBuW/m) (dE)
5099.090 33.04 5.93 35.62 43.16 49,51 74.00 24 .49 Peak
5150.000 33.11 5.98 35.60 41.35 47.584 74,00 Z6.16 Peak
5177.625 33.15 9.01 35.59 59.29 95.86 74.00 -z21.86 Peak
Femarks:

1l. Emission Lewvel= Antennha Factor + Cable Loss —Awp Factor + Reading.
2. The emission lewvels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F12241




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
FCC 1D:P44UWT-201X page 5-5

Data: 58 File: E:'2012 Report™TYun Tong'ACS1201618.EMG (204)

120 Lewvel (dBuVim) Drate: 2012-11-02

60 FCC PART 15C A

0

4500 4639, 4778, 4917. 5056, 5195
Frequency (MHz)
3ite no. ¢ 3 Chatnber Dats no. : 55
Di=s. / Ant. po3m 2012 3115 (4530) Ant. pol., : WERTICAL
Limit : FCC PART 15C AWV
Env. / Ins. : 23%C/504% Engineer : Leo-Li
EUT : UW3E-3y=tem 2.1x-W
Power supply : DC 7.5V From Adapter Input AC 120V/60H=z
Test mode ¢ 5150MH= T=
M/ o UWT-201X
Ant . Cable Amp. Emission
Fredg. Factor loss Factor Reading Lewvel Limits Margin Remark
[MH=z) (dE/m) {dE) (dB) [dBuW) (dBuW/m) (dBuW/m) (dE)
1 5047.660 32.97 5.89 35.63 30.438 36.71 54.00 17.29 bverage
2 &5150.000 33.11 5.98 35.60 30.75 37.24 54,00 16.76 Average
3 B177.625 33.15 9.01 35.59 85.79 9z.36 54.00 -38.36 bverage
Femarks:

1l. Emission Lewvel= Antennha Factor + Cable Loss —Awp Factor + Reading.
2. The emission lewvels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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Data: 71 File: E:2012 Report™Tyun Tong'ACS1201618.EMG (204)

120 Level (dBuVin) Date: 2012-11-02

1

-
Jn

FCC PART 15C PEAK

60

05225 K272, 5319. 5366. 5413. 5460
Frequency (MHz)

3ite no. i 3 Chatnber DIats no. HERr

Dis. / Ant. P 3m 2012 3115 (4580) Ant. pol., : WERTICAL

Limit : FCC PART 15C FPELK

Env. / Ins. : 23*C/54% Engineer : Leo-Li

EUT ¢ UW3E-3y=stem 2.1x-W

Power supply : D 7.5V From Adapter Input AC 1Z20W/60H=z

Test mode 1 5240MH= T=

M/N ¢ UWT-201%

Ant . Cable Amp. Emission

Fredg. Factor laoss Factor Reading Lewvel Limit= Margin ERewmark

[MH=) {dE /) (dB) [dE) [dBuW) (dBuW/m) (dBuV/m) (dEB)
1 5237.220 33.23 9.06 35.57 89.88 96.60 74.00 -22.60 Peak
2 5Z50.000 33.25 9.07 35.56 55.04 64,50 74,00 9.20 Peak
3 5254.375 33.2Z6 9.07 35.56 58.56 65.33 74.00 8.67 Peak
4 5350.000 33.39 9.16 35.53 41.99 49,01 74,00 24,99 Peak
5 5377.045 33.43 9.19 35.52 43.30 50.40 74.00 23.60 Peak

1. Emis=sion Lewvel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 2Z0dE helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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FCC ID:P44UWT-201X page  5-7
Data: 72 File: E:2012 Report™?yun Tong\ACS1201618.ENM6 (204)
Level (dBuVin) Date: 2012-11-02
120
1
60 b1
FCC PART 15C AV
4 a
A, P, - —
0 h225 K272, 5319. 5366. 5413. 5460
Frequency (MHz)
3ite no. 3 Chasrber Dats no. T2
Di=s. / Ant. 3m 2012 3115 (4550) Ant. pol. VERTICAL
Limit FCC PART 15C AV
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT UW3E-3y=tem 2.1x-W
Power supply DC 7.5V From Adapter Input AC 120V/60H=
Test mode 5240MH= T=
M/H UWT-201E
Ant. Cable Amp. Emission
Freg Factor loss Factor Beading Lewel Limits Margin Remwark
[MH=z) [dE /1) [dE) [dE) [dEuW) [dBuW/m) (dBuW/m] [(dE)
1 E5Z37.2ZZ0 33.23 9.06 35.57 S6.05 9z.77 54,00 -38.77 Avrerage
2 5Z50.000 33.25 9.07 35.58 5z.50 59.:26 S54.00 -5.26 Avrerage
3 E52Z54.375 33.26 9.07 35.58 54.71 61.43 54.00 -7.43 Average
4 E5350.000 33.39 9.1 35.53 29.26 36.28 54.00 17.72 bvrerage
5 E5371.875 33.42 9.18 35.52 31.38 38.46 54,00 15.54 Average
Remarks:

1. Emission Lewel= Lntenna Factor + Cable Loss —-Amp Factor + Reading.
2. The emission lewvels that are 20dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:P44UWT-201X page 5-8
Data: 73 File: E:2012 Report™?yun Tong\ACS1201618.ENM6 (204)
Level (dBuVin) Date: 2012-11-02
120
1
60
i [ 3 FCC PART 15C AV
| [
e 4 A
0 h225 K272, 5319. 5366. 5413. 5460
Frequency (MHz)
3ite no. ¢ 3 Chatnber Dats no. I
Di=s. / Ant. o 3m 2012 3115 (4550) int. pol. : HORIZONTAL
Limit : FCC PART 15C AW
Env. / Ins. : 23*C/54% Engineer : Leo-Li
EUT ¢ UW3E-3y=stem 2.1x-W
Power supply : DZ 7.5V From Adapter Input AC 120W/60H=
Test mode 1 5240MH= T=
M/H : UWT-201X
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Lewel Limits Margin Remwark
[MH=) [dE /1) [dE) [dE) [dEuW) [dBuW/m) (dBuW/m] [(dE)
1 5237.220 33.23 9.06 35.57 80.91 87.63 54.00 -33.63 Irerage
2 5Z50.000 33.25 9.07 35.56 47,66 54,42 54,00 -0.42 Lverage
3 52Z54.375 33.Z6 9.07 35.56 49,97 56.74 54,00 -Z.74 Lverage
4 5350.000 33.39 9.16 35.53 2a.48 35.50 54.00 18.50 Lvrerage
L 5371.875 33.42 9,18 35.52 29,58 36,66 54,00 17.34 Lverage

Remarks:
1. Emission Lewel= Lntenna Factor + Cable Loss —-Amp Factor + Reading.
2. The emission lewvels that are 20dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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Data: 74 File: E:2012 Report%™Yun Tong ACS1201618.EMG6 (204)

120 Level {dBuVim) Date: 2012-11-02

FCC PART 15C PEAK

[ 3

60 W,.J'
4.\.&.!'»..-»\-1*—-’?
AN e Ay b har b PP P

0

h225 h272. 5319. h366. 5413. 5460
Frequency (MHz)

3ite no. ¢ 3 Chatrber Data no. HERFE

Di=s. / Aint. i dm 2012 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC FPART 15C FPEAE

Enwv. / Ins. : 23+*C/54% Engineer : Leo-Li

EUT 1 UW3E-3vystem 2.1x-T

Power supply : DC 7.5V From Adapter Input AC 120V/60H=

Test mode : 5240MH= T=

M/N : UWT-201X

Ant. Cable Amp. Emis=sion

Fredq. Factor loss Factor Beading Lewvel Limits Margin ERewark

[MHz) [dE /1) [dE) [dE) [dBuV) (dBuVW/m) (dBuV/m)] (dB)
1 E5237.2Z0 33.23 9.06 35.57 Sd4.34 91.06 74.00 -17.06 Peak
2 5250.000 33.25 9.07 35.56 53.60 60.36 74.00 13.64 Feak
3 E5254.375 33.26 9.07 35.56 54.31 61.03 74.00 12.92 Peak
4 E5350.000 33.39 9.16 35.53 39.938 47 .00 74.00 27.00 Peak
5 E5368.350 33.42 9.18 35.52 42 .17 49,25 74,00 24.75 FPeak

1. Emission Lewel= Antenna Factor + Cable Loss —-imp Factor + Reading.
2. The emission levels that are 20d4dE khelow the official limwit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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6. 26DB AND 20DB BANDWIDTH TEST

6.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. Antenna EMCO 3115 9510-4580 | May.08, 12 1Year
4, HF Cable | Hubersuhner | Sucoflex104 - May.08, 12 1 Year
6.2.Limit
No limit

6.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 300kHz RBW and
1 MHz VBW. The 26dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 26dB.

6.4.Test Results

26dB Bandwidth
EUT: UWSB-System 2.1x-W
M/N: UWT-201X

Test date: 2012-11-09 Pressure: 101.1%1.0 kpa Humidity: 53.1+3.0%
Tested by: Leo-Li Test site:  RF Site Temperature : 23.9+0.6°C
Cable loss: 2 dB
26dB bandwidth
CH ( MHz ) Limit
Test Mode (MHz) (KHz)
ANT A ANT B

5180 16.328 16.368 2 500

Tx 5210 16.361 16.339 2 500

5240 16.363 16.324 2 500

Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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FCC 1D:P44UWT-201X page 6-2
20dB Bandwidth
EUT: UWSB-System 2.1x-W
M/N: UWT-201X
Test date: 2012-11-29 Pressure: 101.1%1.0 kpa Humidity: 52.2%3.0%
) . ) Temperature : 21.5£0.6
Tested by: Leo-Li Test site:  RF Site o
Cable loss: 2 dB Attenuator loss: 30 dB
20dB bandwidth
CH ( MHz ) Limit
Test Mode (MHz) (KHz)
ANT A ANT B
5180 15.974 15.957 N/A
Tx 5210 15.973 15.958 N/A
5240 15.965 15.971 NA
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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26dB Bandwidth
ANT A
5180MHz
% Agilent L Trace
Ch Freq 5.18 GHz . ; Tracg
Uccupied Bandwidth |
Clear Write
Atten 30 dB B
Max Hold
Min Hold
View
#JBH 1 MHz Sweep 1 ms B
Occupied Bandwidth Occ BH % Pur .00 i
15.0891 MHz R dB a-
Transmit Freq Error 4 1!'10{3
% dB Bandwidth 5.328 MHz o

File Operation Status. A:ZSCREN891.GIF file saved

5210MHz
5 Agilent L Trace
A
Ch Freq 5.1 GHz Trig Free , 1race
Occupied Bandwidth I
Clear Write
Atten 30 dB
Max Hold
Min Hold
View
#VBH 1 MH=
Occupied Bandwidth Occ BH % Pwr .00 Blank
15.1214 MHz K dB f-
Transmit Freq Error 1"10{3
x dB Bandwidth d

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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ECC 1D:P44UWT-201X page _ 6-4
5240MHz
5 Agilent L Trace
Ch Freq 5.4 Gz , 1race
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
View
#JBH 1 MH=z
Occupied Bandwidth Occ BH % Pur el
15.1282 MHz % dB
; = i More
Transmit Freq Error : 1 of

% dB Bandwidth

ANT B
5180MHz
3 Agilent

Trig Free

Ch Freq
Occupied Bandwidth

218 GHz

#BH 1 MHz

Occupied Bandwidth
15.1169 MHz

Transmit Freq Error A kHz
% dB Bandwidth 5 MHz

Occ BH £ Pwr
% dB

File Operation Status. A:\SCRENB92.GIF file saved

File Operation Status. A:ANSCREN921.GIF file saved

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F12241
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ECC 1D:P44UWT-201X page _ 6-5
5210MHz
5 Agilent L Trace
Ch Freq 5.1 GHz , 1race
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
View
#JBH 1 MH=z
Occupied Bandwidth / el
15,0965 MHz o
Transmit Freq Error 435,5¢ 1H°{§
% dB Bandwidth 16.339 MHz 0
File Operation Status. A:ANSCREN904.GIF file saved
5240MHz
% Agilent L Trace
e
Ch Freq 5.24 GHz Trig Free 2T”"°§
Occupied Bandwidth I
Clear Hrite
Max Hold
Min Hold
View
#WEW 1 MHz
Occupied Bandwidth .00 il
% dB ;
Transmit Freq Error 4 :Hz 1H°fr§
% dB Bandwidth g
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20dB Bandwidth
ANT A
5180MHz
= Agilent Freq/Channel
Ch Freq 5.8 GHz Trig Fres| o omier Fred
Occupied Bandwidth I
StartFreq
516750000 GHz
Stop Freq
5.19250800 GHz
CF Step
2.508a08680 MHz
e Cuto Man
Freq Offset
B.ARBAGEEE Hz
z #UBH 1 MHz
X X - — Signal Track
Occupied Bandwidth Occ BH % Pur 2 0 0

15.9648 MHz % dB

Transmit Fre¢q Error 4
% dB Bandwidth

Copyright 2000-2085 Agilent Technologies

5210MHz
3 Agilent Trace
]
Ch Freq 5.1 GHz Trig Free , Irace
Occupied Bandwidth I
Clear Write
Max Hold
Min Hold
View
#JBH 1 MH=z
Occupied Bandwidth Occ BH % Pwr .00 Blank
15.0625 MHz X dB f'
Transmit Freq Error 415 lﬁo{g
¥ dB Bandwidth 1 7 a

File Operation Status. A:\SCREN296.GIF file saved
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5240MHz
= Agilent Trace
Ch Freq 5.24 GHz Trig Free | | 2Tra°§
Occupied Bandwidth I
Clear Write
Max Hold
Min Hold
View
] Hz 3
z #YEH 1 MH=z = 1 ms B
Occupied Bandwidth Occ BH % Pur .00 1 Blank
15.80650 MHz ® dB -
Transmit Fre¢q Error 4 1"10{3
% dB Bandwidth 15. 0
File Operation Status. A:\SCREN488,GIF file saved
ANT B
5180MHz
= Agilent Trace
e
Ch Freq 5.18 GHz Trig Free - Tracg
Occupied Bandwidth I
Clear Hrite
Max Hold
Min Hold
View
#VEH 1 MH=z 10
Occupied Bandwidth Occ BH % Pur x Blank
15.0603 MHz X dB 2000 45 I
Transmit Fre¢ Error 1"10{3
x dB Bandwidth 0

File Operation Status. A:\SCREN391.GIF file saved
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5210MHz
= Agilent Trace
Ch Freq 5.21 GHz Trig Free | | 2Tra°§
Uccupied Bandwidth I
Clear Hrite
Max Hold
Min Hold
View
] Hz 3
z #YEH 1 MH=z = 1 ms B
Occupied Bandwidth Occ BH % Pur .00 1 Bl
15.8591 MHz ® dB -
Transmit Fre¢q Error 4 z 1['10{[’3
% dB Bandwicth 15.958 MHz g
File Operation Status. A:\SCREN395.GIF file saved
5240MHz
3 Agilent Freq/Channel

. Center Freq
Ch Freq 5.24 GHz Trig Free | ¢ 21600000 Gz

Occupied Bandwidth

StartFreq
522750000 GHz

StopFreq
5.25250000 GHz

CF Step
250000000 MHz

Freq Offset
B.AARORAEE Hz

5 Hz
2 $UBH 1 Mz
Signal Track
Occupied Bandvidth Oce BH 7 Par 9900 / |(ANRRNNTE
15.0659 MHz % dB f‘

Transmit Freq Error 416
% dB BanduWidth 15.49,
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7. OUTPUT POWER TEST
7.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. Cal.

Interval

1. Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year

2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year

3. Antenna EMCO 3115 9510-4580 | May.08, 12 1Year

4. HF Cable Hubersuhne | Sucoflex104 - May.08, 12 1 Year
Power Meter Anritsu ML2487A | 6K00002472 | May.08, 12 1Year

Power Sensor Anritsu MA2491A 033005 May.08, 12 1Year

7.2.Limit

For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency

band of operation shall not exceed the lesser of 50 mW or 4 dBm + 10log B, where B is the
26-dB emission bandwidth in MHz, If transmitting antennas of directional gain greater than
6 dBi are used, the maximum conducted output power shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer by suitable attenuation, the
channel power measure function of spectrum Analyzer was used to measure out the PK

output power of device
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7.4.Test Results

EUT: UWSB-System 2.1x-W
M/N: UWT-201X

Test date: 2012-11-09 Pressure: 101.2%1.0 kpa Humidity: 52.7%3.0%
Tested by: Leo-Li Test site:  RF Site Temperature : 22.620.6°C
Cable loss: 2 dB
Peak output Power
Test CH ( dBm ) Limit
Mode (MHz) (dBm)
Chain A Chain B

5180 7.78 12.76 16

Tx 5210 8.61 11.43 16

5240 8.74 9.53 16

Conclusion: PASS
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8. POWER SPECTRAL DENSITY TEST

8.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. Antenna EMCO 3115 9510-4580 | May.08, 12 1Year
4. | HF Cable | Hubersuhne | Sucoflex104 - May.08, 12 1 Year
8.2.Limit

For the band 5.15-5.25 GHz, the peak power spectral density shall not exceed 4 dBm in

any 1-MHz band. If transmitting antennas of directional gain greater than 6 dBi are used,
the peak power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

8.3.Test Procedure

The transmitter output was connected to a spectrum analyzer. Power density was measured
by spectrum analyzer with IMHz RBW and 3MHz VBW

Audix Technology (Shenzhen) Co., Ltd.
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8.4.Test Results

EUT: UWSB-System 2.1x-W
M/N: UWT-201X
Test date: 2012-11-09 Pressure: 101.2%1.0 kpa Humidity: 53.7%3.0%
Tested by: Leo-Li Test site: RF Site Temperature : 24.5+0.6°C
Cable loss: 2 dB
Test CH Power density ( dBm/MHz ) Limit
Mode (MHz) (dBm/MHz)
ANT A ANT B
5180 -2.86 1.81 4
Tx 5210 -1.87 0.75 4
5240 -1.52 0.28 4
Conclusion : PASS
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ANT A
5180MHz
- Agilent L Peak Search

Atten 30 dB dEm Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

£t
Frun | Marker Mkr 3 CF
swp 15.176880000 GHz
More
1 of 2
5210MHz
- Agilent L Peak Search
Atten 38 dB C Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

e | Marker
s |'5.206880000 GHz Mkr 3 CF
More
1 of 2

VEM 3 MHz Sweep 1 om

File Operation Status. A:\SCREN91@.GIF file saved
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5240MHz
5 Agilent L Peak Search

Atten 38 dB Next Peak
Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search

. |Marker
swp |5.236710000 GHz Mkr > CF
—1 52 dBm
: More
1 of 2

VBH 3 MHz Swee
File Uperatlun Status. A:NSCREN924.GIF file saved

ANT B
5170MHz
- Agilent L Peak Search

Atten 38 dB dEm Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

s |5.176830000 GHz

More
1af 2

VEH 3 MHz #5neep SOG
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5210MHz
5 Agilent L Peak Search

Atten 36 dB 8.75 dE . Next Peak
Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search

r |Marker
S |5.206710000 GHz Mkr 5 CF
More
1 MHz UBH 3 MHz Sheen - 1 nts) 1 of 2
Unable to save file

5240MHz

Peak Search

Atten 38 dB 8 ¢ Next Peak

Hext Pk Right
Next Pk Left

/ [neewgl  Hin Search

o
- g
! e

Pk-Pk Search

Marker

5.236710000 GHz Mkr 5 CF
More
1 of 2

Il_llE:“ E: HH:

Unable to save file
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9. PEAK EXCURSION MEASUREMENT

9.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008 A08495 | May.08, 12 1 Year
3. Antenna EMCO 3115 9510-4580 | May.08, 12 1Year
4 HF Cable | Hubersuhne | Sucoflex104 - May.08, 12 1 Year
9.2.Limit

The ratio of the peak excursion of modulation envelope (measured using a peak hold
function ) to the maximum conducted power (measured as specified above) shall not
exceed 13 dB across any 1 MHz bandwidth whichever is less.

9.3.Test Procedure

1. The transmitter output (antenna port) was connected to the spectrum analyzer.

2. Set the spectrum analyzer span to view the entire emissions bandwidth. The largest
difference between the following two traces (Peak Trace and Average Trace) must be <
13 dB for all frequencies across the emissions bandwidth. Submit a plot.

3. Peak Trace: Set RBW = 1 MHz, VBW > 3 MHz with peak detector and max-hold
settings.

4. Average Trace: Method #3—video averaging with max hold--and sum power across the
band. Set span to encompass the entire emissions bandwidth (EBW) of the signal. Set
sweep trigger to “free run”. Set RBW = 1 MHz. Set VBW > 1/T (Draft n VBW =

300kHz > 1/4p s). Use sample detector mode if bin width (i.e., span/number of points in

spectrum) < 0.5 RBW. Otherwise use peak detector mode. Set max hold. Allow max
hold to run for 60 seconds.
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9.4.Test Results

EUT: UWSB-System 2.1x-W

M/N: UWT-201X

Test date: 2012-11-09 Pressure: 101.1%1.0 kpa Humidity: 51.2+3.0%
Tested by: Leo-Li Test site: RF Site Temperature : 22.8+0.6°C
Cable loss: 2 dB
Test CH Power excursion ( dB ) Limit
Mode (MHz) (dB)
ANT A ANT B
5180 1.53 1.61 13
Tx 5210 1.58 1.62 13
5240 1.62 2.54 13

Conclusion : PASS
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ANT A
5180MHz
# Agilent L Peak Search

Atten 38 dB 31 dB Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2080-2005 Agilent Technologies
5210MHz
% Agilent L Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2
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5240MHz
5 Agilent L Peak Search
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr » CF
More
1 of 2
ANT B
5180MHz
% Agilent L Peak Search
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2
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5 Agilent L Peak Search
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
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# Agilent L Peak Search

Atten 1E ] Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
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10. FREQUENCY STABILITY MEASUREMENT

10.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008 A08495 | May.08, 12 1 Year
3. Antenna EMCO 3115 9510-4580 | May.08, 12 1Year
4 HF Cable | Hubersuhne | Sucoflex104 - May.08, 12 1 Year
10.2.Limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such
that an emissions is maintained within the band of operation under all conditions of
normal operation as specified in the user’s manual or +£20ppm

10.3.Test Procedure

1. The transmitter output (antenna port) was connected to the spectrum analyser.
EUT have transmitted absence of modulation signal and fixed channelize. Set the
spectrum analyzer span to view the entire absence of modulation emissions
bandwidth. Set RBW = 10 kHz, VBW = 10 kHz with peak detector and maxhold
settings. fc is declaring of channel frequency. Then the frequency error formula is
(fe-f)/fc x 106 ppm and the limit is less than £20ppm The test extreme voltage is to change
the primary supply voltage from 85 to 115 percent of the nominal value

2. Extreme temperature rule is -30°C~50°C.
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10.4.Test Result
EUT: UWSB-System 2.1x-W

M/N: UWT-201X

Power: DC 7.5V From Adapter Input AC 120V/60Hz
Test Date: 2012-11-09

Ambient Temperature: 23.7+1.0

Frequency stability VS Voltage

Supply Voltage
A%

102V
120V

138V
102V
120V
138V
102V
120V
138V

Frequency stability VS Temperature

Temperature

-30°C
-20°C
-10°C
0°C
10°C
20°C
30°C
40°C

50°C

Test frequency
(MHz)

5180

5180

5180
5210

5210

5210
5240

5240

5240

Test frequency
(MHz)

5180
5180

5180
5180
5180
5180
5180
5180

5180

Test site: RF Chamber

Relative Humidity: 53.4%1.0%

(Temperature:20

Test result
(MHz)

5180.024800
5180.021500

5180.019800
5210.024800
5210.019500
5210.036200
5240.027800
5240.020800
5240.024700

Test result
(MHz)

5180.035700
5180.024500

5180.021400
5180.012400
5179.998500
5179.987500
5179.971400
5179.962400

5179.958900

)

Max
Deviation

(MHz)

0.024800

0.036200

0.027800

Max
Deviation

(MHz)

0.041100

’Tested by: Leo-Li

Max

Deviation
(ppm)

4.79

6.95

5.31

(supply voltage AC 120V/60Hz )

Max
Deviation

(ppm)

7.93

Limit

(ppm)

+/-20

+/-20

+/-20

Limit

(ppm)

+/-20

Pressure:101.3+1.0 kpa

Conclusion

PASS

Conclusion

PASS
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Frequency stability VS Temperature (supply voltage AC 120V/60Hz )

Temperature |Test frequency| Test result Max Max Limit
(MHz) (MHz) Deviation | Deviation (ppm) Conclusion
(MHz) (ppm)

-30°C 5210 5210.024700
-20°C 5210 5210.021400
-10°C 5210 5210.012600

0°C 5210 5210.010800

10°C 5210 5209.994500 | 0.047200 9.06 +/-20 PASS
20°C 5210 5209.982500

30°C 5210 5209.972400

40°C 5210 5209.961500

50°C 5210 5209.952800

Frequency stability VS Temperature (supply voltage AC 120V/60Hz )
Temperature |Test frequency| Test result Max Max Limit
(MHz) (MHz) Deviation | Deviation (ppm) Conclusion
(MHz) (ppm)

-30°C 5240 5240.021400
-20°C 5240 5240.021000
-10°C 5240 5240.018500

0°C 5240 5240.012400

10°C 5240 5239.995200 | 0.027600 5.27 +/-20 PASS
20°C 5240 5239.982300

30°C 5240 5239.975800

40°C 5240 5239.974500

50°C 5240 5239.972400
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11.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.407 (a), if transmitting antennas of

directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

11.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are PCB antenna that no antenna other than that furnished by the

responsible party shall be used with the device, the maximum peak gain of the transmit antenna is
3dBi.
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12.MPE ESTIMATION

12.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/ cm?) Averaging time(minutes)
300MHz----1.5GHz|F/1500 30
1.5GHz---100GHz 1.0 30
Frequency(MHz) |Power density (mW/ cm?) Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30

Note: F= Frequency in MHz
12.2. Estimation Result

EUT: UWSB-System 2.1x-W
M/N: UWT-201X

Test date:2012-11-07 Pressure: 101.2+1.0 kpa Humidity: 52.6+3.0%
Tested by: Leo-Li Test site:  RF Site Temperature : 23.3+0.6°C

Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain:3dBi

Frequency | Peak Output Output Antenna Antenna
Antenna ( MHz ) Power Power Gain Gain MPE
z (dBm) (mW) (dBi) (Linear)

Ant 5180 7.78 6.00 3 2.00 0.0024

nznna 5210 8.61 7.26 3 2.00 0.0029

5240 8.74 7.48 3 2.00 0.0030

Ant 5180 12.76 18.88 3 2.00 0.0075

n;nna 5210 11.43 13.90 3 2.00 0.0055

5240 9.53 8.97 3 2.00 0.0036
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13.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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14.PHOTOGRAPH OF TEST

14.1.Photos of Power Line Conducted Emission Test
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14.2.Photos of Radiated Emission Test
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(Above 1000MHz)
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15. PHOTOS OF THE EUT

Figure 1
General Appearance of the EUT

Figure 2
General Appearance of the EUT
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Figure 3
General Appearance of the EUT

Figure 4
General Appearance of the EUT
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Figure 5
General Appearance of the EUT

Figure 6
General Appearance of the EUT
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Figure 7
General Appearance of the EUT

Figure 8
General Appearance of the EUT
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Figure 9
Inside of the EUT

Figure 10
Inside of the EUT
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Figure 11
Component of the PCB
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Figure 12
Component of the PCB
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Figure 14
Component of the PCB
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Figure 15
Component of the PCB

Figure 16
Component of the PCB
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Figure 17
Component of the PCB

Figure 18
Component of the PCB
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Figure 19
Component of the PCB

Figure 20
Component of the PCB
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Figure 21
Component of the PCB
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Figure 22
Component of the PCB
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Figure 23
Component of the PCB

Figure 24
Component of the PCB
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Figure 25
DC Power Cable
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Figure 27
DC Power Cable
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